
ESTRUCTURA : MANILLAR
 

MANILLAR

  

 

Rating: Not Rated Yet 
Price: 
Variant price modifier: 

Base price with tax: 

Price with discount: 

Salesprice with discount: 

Sales price: 

Sales price without tax: 

Discount: 

Tax amount: 

Ask a question about this product  

 

Description Ref. Título Código
1 ESPEJO

2 ESPEJO C
OMPLETO.

3 TORNILLO
M6 X 35

4
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ESTRUCTURA : MANILLAR
 

Ref. Título Código
5 PUÑO

DERECHO
DE ACELE

RADOR
6 COMANDO

DERECHO

7

8 COMANDO

9 PUÑO

10 PALANCA
COMP. IZQ

11 PALANCA
IZQ

12 TUERCA
M6

13 PERNO
MONTAJE
PALANCA

14 TORNILLO
M6 X 25

15

16 TORNILLO
DE

AJUSTE

17 TUERCA
DE

AJUSTE

18 SOPORTE

19

20 PERNO 12
× 20

21 TUERCA
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ESTRUCTURA : MANILLAR
 

Ref. Título Código
DE FRENO

DE
AJUSTE

22

23 RESORTE
FRENO

TRASERO

24 RESORTE
TIRADOR

25 CHAVETA
2 × 18

26

27 TORNILLO
M8 × 30

28

29 PEDAL

30 RESORTE
FRENO

TRASERO
II

31 CABLE

32 SET DE
ESPEJOS

33 TORNILLO
M6 X 16

34 Pin M14x6

35

36 CABLE, AC

37 TORNILLO
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ESTRUCTURA : MANILLAR
 

Ref. Título Código
M6 X 40

38 TUERCA
M6

39

40 CLIP
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